
August 2001 
NSF 01/12/EPADW395 

Environmental Technology 
Verification Report 

Physical Removal of Giardia cysts and 
Cryptosporidium oocysts in Drinking Water 

Kinetico Incorporated 
CPS100CPT Coagulation and Filtration 
System 

Prepared by 

NSF International 

Under a Cooperative Agreement with
 U.S. Environmental Protection Agency




THE ENVIRONMENTAL TECHNOLOGY VERIFICATION

PROGRAM


U.S. Environmental Protection Agency  NSF International 

ETV Joint Verification Statement 
TECHNOLOGY TYPE: COAGULATION AND FILTRATION USED IN DRINKING 

WATER TREATMENT SYSTEMS 

APPLICATION: PHYSICAL REMOVAL OF GIARDIA CYSTS AND 
CRYPTOSPORIDIUM OOCYSTS IN DRINKING WATER 

TECHNOLOGY NAME: CPS100CPT COAGULATION AND FILTRATION SYSTEM 
[...]
1.2.5 University of Minnesota St. Anthony Falls Hydraulic Laboratory 

The University of Minnesota St. Anthony Falls Hydraulic Laboratory (SAFHL), Department of Civil 
and Mineral Engineering, located on Hennepin Island at the head of St. Anthony Falls in the heart of 
Minneapolis, is literally carved from the limestone ledge forming the falls on the Mississippi River. 

SAFHL’s primary purpose is to provide a research program to support graduate studies in water 
resources engineering and hydromechanics. 

During the testing of the Kinetico CPS100CPT Coagulation and Filtration System, SAFHL provided 
the use of their facility, and assisted COA in the installation, initial operations and equipment operation 
and monitoring during the performance verification period. 

Contact Information: 
University of Minnesota 
St. Anthony Falls Hydraulic Laboratory 
Engineering, Environmental and Geophysical Fluid Dynamics 
Department of Civil and Mineral Engineering 
Mississippi River at Third Avenue S.E., Minneapolis, Minnesota 55414-2196 
Phone (612) 627-4010 
Fax: (612) 627-4609 
Contact Person: Scott Morgan, M.S., P.E. Research Fellow 
E-mail: morga016@tc.umn.edu 

4


mailto:morga016@tc.umn.edu


1.2.6 U.S. Environmental Protection Agency 

The EPA through its Office of Research and Development has financially supported and collaborated 
with NSF under Cooperative Agreement No. CR 824815. This verification effort was supported by 
DWTS Pilot operating under the ETV Program. This document was reviewed for technical and quality 
content by the EPA. 

1.3 Verification Testing Site 

In March and April of 2000, the ability of the Kinetico CPS100CPT Coagulation and Filtration System 
to remove C. parvum oocysts and G. lamblia was tested at the University of Minnesota, SAFHL. 
The University of Minnesota, SAFHL, Department of Civil and Mineral Engineering is located on the 
Mississippi River at Third Avenue, S.E., Minneapolis, Minnesota, 55414-2196. 

1.3.1 Source Water 

The University of Minnesota St. Anthony Falls Hydraulic Laboratory has direct access to untreated and 
treated Mississippi river water. River water treated by the Minneapolis Water Works (MWW) 
treatment plant and supplied to the Hydraulic Laboratory through the Minneapolis potable water 
distribution system can also be blended with untreated water to achieve targeted turbidity levels during 
initial operations and verification testing. 

The Mississippi River, at SAFHL's location, is considered part of the Upper Mississippi River Basin 
area. The U.S. Geological Survey (USGS), U.S. Department of Interior, National Water-Quality 
Assessment (NAWQA) program provides the following description of this area: Geology, 
geomorphology, climate, hydrology and land covering this area control the occurrence and flow of 
water, and the distribution of water-quality constituents.  Landforms within this Upper Mississippi River 
Basin are primarily results of Pleistocene glaciation. Soils developed on glacial deposits range from 
heavy, poorly-drained clay soils developed on ground moraine to light, well-drained sands on outwash 
plains. Agriculture is the dominant land use in the southern and western parts of the study area: forests 
cover much of the northern and eastern parts of the basin area, and the Twin Cities (location of the 
MWW) dominates the east-central part of the basin area. 

The Upper Mississippi’s River Basin is underlain by glacial sediments and by a thick sequence of 
limestone, shale, shaley sandstone and sandstone of Precambrian and Paleozoic age. 

The climate of the Minneapolis, Minnesota area is sub-humid continental.  The average monthly 
temperature ranges from –12 °Celsius (°C, or 11 degrees Fahrenheit (ºF)) in January to 23°C (74 ºF) 
in July. Average precipitation at the MWW is 30 inches. About three-quarters of the annual 
precipitation falls from April to September. 

During initial operations of the ETV test period (March 8 through March 23, 2000), the influent water 
to the Kinetico CPS100CPT water exhibited the following average characteristics: turbidity of 6.7 

5




Nephelometric Turbidity Unit (NTU); temperature 8.6°C, pH 7.8; total alkalinity of 126 mg/L; total 
hardness in the range of 120 to 160 mg/L; TOC concentration of 12.0 mg/L; UV254 absorption in the 
range of 0.254 to 0.273; true color between 40 and 45 Total Color Units (TCU); total coliform was not 
detected (Practical Quantification Limit [PQL] of 1 CFU/100 mL); iron 0.4 to 0.5 mg/L; aluminum in 
the range of <0.05 to 0.06 mg/L; and manganese of 0.05 mg/L.  Based upon data collected during 
initial operations it was determined that untreated river water would be used during the ETV 
performance verification period. 

A summary of the influent water quality information for the verification period of March 24 through April 
4, 2000 is presented below in Table 1-1.  

Table 1-1.  Influent Water Quality (March 24 - April 4, 2000) 
Parameter # of Average Minimum Maximum PQL 

Samples 
Temperature (oC) 11 12.3 11.3 14.1 --
pH 12 8.3 8.1 8.5 ---
Algae (Algae/mL) 2 See discussion <1 See discussion 1 

in Chapter 4 in Chapter 4 
Total Alkalinity (mg/L) 11 150 150 150 10 
Aluminum (mg/L) 2 NA <0.05 0.10 0.05 
Total Coliform (cfu/100mL) 2 NA <1 >200 1 
E. Coli (CFU/100mL) 2 NA <1 1 1 
Total Hardness (mg/L) 2 NA 160 160 10 
Iron (mg/L) 2 NA <0.1 0.3 0.1 
Manganese (mg/L) 2 NA 0.03 0.06 0.01 
TOC (mg/L) 2 NA 11 12 0.05 
UVA254 (cm-l) 2 NA 0.151 0.185 ---
Free Chlorine (mg/l) 10 0.49 0.1 0.8 0.01* 
Bench-top Turbidity (NTU) 494 3.3 2.6 4.0 ---
Note: All calculations involving results with below PQL values used half the PQL in the calculation. 

NA = Average was not performed on data sets with two samples (i.e. n=2). 

* - This is the Estimated Detection Level (EDL) for free chlorine, this is not the same as the PQL.  The EDL is the 

calculated lowest concentration in a deionized water matrix that is different from zero with a 99% level of confidence.


Two samples of the influent water were collected for total coliform analysis. One measurement was 
below the PQL of 1 CFU/100mL, while the other sample dated April 3, 2000, detected greater than 
200 CFU/100mL. Two samples of the influent water were collected for E. coli analysis. The results 
indicated that E. coli was not detected in the first sample (PQL of 1 CFU/100mL), while the second 
sample dated April 3, 2000, measured 1 CFU/100mL. An algae sample dated March 27, 2000, 
reported positive algae, and is discussed further in Chapter 4 Results and Discussions. 

6




Table 1-2 lists the influent water particle counts for the period March 24 through April 4, 2000. 

Table 1-2. Influent Water Particle Count (counts/ml) (March 24-April 4, 2000) 
Particle Count Size Range 

2 – 3 µm 3 – 5 µm 5 – 7 µm 7-10 µm 10 – 15 µm 
Average 1,341 4,104 2,751 5,310 2,343 
Minimum 318 247 70 36 5 
Maximum 1,673 4,489 2,967 5,800 3,400 
Standard Deviation 131 222 128 278 300 
95% Confidence Interval 1,378, 1,343 4,100, 4,109 2,748, 2,754 5,304, 5,316 2,336, 2,349 

1.3.2 Effluent Discharge 

The effluent of the Kinetico CPS100CPT unit was discharged to Minneapolis Metropolitan sanitary 
sewer. The Metropolitan Environmental Authority, which encompasses the Minneapolis Metro Area, 
maintains a primary sewage treatment plant that discharges to the Mississippi River downstream of the 
Hydraulic Laboratory. No discharge permits were required. 

7




Chapter 2

Equipment Description and Operating Processes


2.1 Historical Background 

Particles in colloidal suspensions, where electrostatic forces keep the particles dispersed, have proven 
to be a challenge to depth filtration.  In many cases, chemical pretreatment, by agglomerating the 
particles into larger floc, will allow solids separation of water matrices that otherwise resist filtration. 
Protozoan (oo)cysts, especially C. parvum oocysts are small, from 4 to 6 microns (µm) in diameter, 
relatively spherical in shape, and somewhat pliable. They have a slight electronegative surface charge 
which serves to keep them separated from each other; that is, they behave as colloids in water 
suspensions (Cushen, 1996; Drozd, 1996; American Water Works Association [AWWA], 1992; 
Ongerth, 1996; Harter, 2000). 

Large water treatment systems have long employed coagulation, flocculation, settling and filtration for 
the production of quality water. Small systems have been more reluctant to build treatment plants that 
use coagulation because of the higher level of operator training required and the need for continuing 
monitoring. With the soon to be implemented Enhanced Surface Water Treatment Rules (ESWTR), 
however, coagulation technologies may need to be considered for smaller systems in order to meet 
tough new standards with a modest increase in costs. 

Of the several treatment regimens that incorporate coagulation are those that include a settling basin, 
where the floc is allowed to settle by gravity and the supernatant decanted and filtered. This is a scheme 
common to municipal gravity filter systems. 

Only in recent time has the scientific community been able to quantify the collection of material within the 
filter bed, especially the particulate matter—including microbes—that lie below our visual capabilities.  
We now know that particles that we cannot see can also be removed by filtration. Still under study, 
however, are the mechanisms through which particulate matter, including microscopic life forms, are 
accumulated within the filter media. 

It has been assumed that along with simple straining, which is the physical capture of a small mass too 
large to move through the pores between the media granules; small particles are captured through other 
attachment mechanisms. Most of those mechanisms involve a surface charge attraction of the particle to 
granulated media and as a result many experiments have been performed to both better understand the 
process and to seek methods to improve it. Some particles are also assumed to be collected by impact 
on and adherence to the surface of the filter media granules; while the actual mechanisms are not clearly 
understood, straining is certainly among them. 

The most common filtration system used in municipal treatment is the gravity filter, which uses the weight 
or head of the water to force it through the filter at very low flow rates. Normal gravity filters, often 
called "rapid" sand filters, operate at flow rates of 2 gpm per square foot (gpm/ft2) or higher. 

8




Also included among rapid sand filters are pressure filters, where the water is forced through a media 
bed by high head pressures, and where the media is contained in a pressure vessel. They have long 
been used for iron and manganese removal, but have not been as readily accepted for surface water 
treatment where microbial matter is of concern (Ten State's Standards, 1992). The advantage— 
especially to small systems—of rapid sand pressure filters are that they are relatively passive treatment 
systems, involve minimal operator attention, are low in cost, and are long lived. 

Filtration systems used in municipal treatment may employ a coagulation process. Variations of this 
process include technologies useful to agglomerate small particles to enhance their removal by filtration, 
or to cause their separation from the process stream before to filtration. Processes used to enhance 
filtration typically employ the use of a coagulant injected into the filter influent, upstream of equipment 
used to ensure thorough mixing. Other processes used to cause removal of particulate matter previous 
to filtration employ one or a combination of the following technologies: 

• sedimentation; 
• sedimentation aided by tubes or plates; 
• downflow contact clarification; 
• upflow contact clarification; 
• dissolved air flotation (DAF). 

Of concern, however, is whether pressure filters, used in conjunction with a coagulation process, can 
contain particles that are small, and more importantly, particles that may pose a threat to public health, 
such as C. parvum. C. parvum oocysts are small, from 4 to 6 microns (µm) in diameter, relatively 
spherical in shape, and somewhat pliable. They have a slight electronegative surface charge which 
serves to keep them separated from each other; that is, they behave as colloids in water suspensions 
(Cushen, 1996; Drozd, 1996; AWWA, 1992; Ongerth, 1996; Harter, 2000). G. lamblia cysts are 
slightly larger, and elongated with one cross section 5 to 7 mm in diameter, and the other up to 15 mm in 
cross section. 

2.2 Equipment Description 

The Kinetico CPS100CPT Coagulation and Filtration System is similar to conventional systems. The 
CPS100CPT includes two distinct water treatment trains: a pretreatment train and a filtration train.  
Chlorinated river water was supplied to the Kinetico CPS100CPT Coagulation and Filtration System. 

Within the pretreatment train, a coagulant (Ferric Chloride) was introduced into the chlorinated raw 
water, mixed through an in-line static mixer, and allowed to floc and settle within a basin.  Supernatant 
from the settling basin was further processed through a clarifier and a polymer was added previous to 
entry into the filtration train. 

Within the filtration train, water was re-pressurized, and filtered through automatic backwashing, 
alternating filters. 

9




The process flow rate through the pretreatment train was held at a constant 3.8 gpm while the flow rate 
through the filtration train was allowed to decrease against filter head. Typically filter flow rates would 
decrease from 3.3 gpm to approximately 2.7 gpm. To accommodate decreases in filter flow, the 
pretreatment train included an overflow weir, discharging to waste, at the outlet of the clarifier. 

The process design of the CPS100CPT Coagulation and Filtration system is represented in Figure 2-1. 

Note: 
Sample taps, flow meters,

System Influent	 pressure gauges and
PLC/control system are not 
included within this schematic. 

Liquid Metering
Coagulant Pump 

Ball Valve 
Sludge Drain 

Alternating 
Backwashing Filters 

(11.9 gallons) 

Settling Tank 
(191 Gallons)

 Centrifugal Pump 

Static Mixer 

Clarifier 
(61 Gallons) 

Backwash/Rinse 

System Effluent 

On-Line Turbidimeter 

(~50.3 minutes) 

(~16 minutes)	

To Waste 

Over Flow Wier 
To Waste 

Ball Valve 
Sludge Drain 

To Waste 

Liquid Metering
Polymer Pump 

On-Line Turbidimeter To Waste 

To Waste 

To Waste

Figure 2-1. Process Design Schematic Of The ETV Test Station for the Kinetico CPS100CPT Coagulation and 
Filtration System 

The Kinetico CPS100CPT components include the following: 

Coagulant and polymer metering pumps: ProMinent® gamma/4b 1000 Programmable Smart Metering 
Pump. 

Static mixer: Ross 1" x 6" Stainless Steel In-Line Static Mixer. 

10




Settling Tank: The settling tank consisted of a high density polyethylene tank with an inside diameter of 
35.11". Water entered this tank through an "H" type distributor near its bottom and exited 45.50 inches 
above this point through an outlet collection trough. Water volume between inlet distributor and outlet 
was 191 gallons. An outlet (with manual valve) was located below the tank inlet to serve as a means to 
periodically expel sedimentation from the tank bottom. 

Clarifier: The Clarifier was a Lanco Model 5 - 5GPM - C3302, as manufactured by Waterlink and 
included a slant plate settler with pretreatment consisting of mixing and flocculation chambers.  Total 
working volume was 61 gallons. The outlet of the clarifier was plumbed to a repressurization pump 
located on the filtration train skid. Located above and on an adjacent wall of the clarifier outlet sump a 
weir had been installed to discharge excess water to waste. The sediment collection sump located at 
the bottom of the clarifier was also plumbed for periodic discharge to waste if needed. 

Repressurization: A Goulds Series XSH centrifugal pump. 

Filtration: The equipment tested included two identical filters vessels identified as “A” and “B” 